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Blepharokeratoconjunctivitis (BKC) Protocol 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

  

Diagnosis of BKC 

Visual Acuity and Refraction at First Visit 

Mild BKC Without Signs of 

Inflammation: 

• Capping of the Mebomian 

Gland Orifices (+) 

• Telangectasia (-) 

• Posterior Lid Margin Disease (-) 

• Conjunctival Hyperaemia (-) 

Mild BKC: 

• Minimal Conjunctival 

Hyperamia (+) 

• Telangectasia (+) 

• Mild Lid Distortion 

Moderate BKC: 

• Conjunctival Hyperamia 

(++) 

• Telangectasia (++) 

• Moderate Lid Distortion (+) 

Severe BKC: 

• Severe Conjunctival Hyperamia 

• Telangectasia (++) 

• Severe Lid Distortion 

• Corneal Involvement (+) 

Modified Lid Hygeine, Warm Compressess, Lubricants 

Mild BKC Moderate BKC Severe BKC (Corneal Involvement) 

Systemic Antibiotics 

Topical Antibiotics Drops 

Polytrim eye drops QID 

+ 

Topical Steroids QID x 3 weeks 

                             BID x 3 weeks 

                            OD x 3 weeks  

(Flurometholone 0.1%) 

Topical Antibiotics  

+ 

Prednisolone acetate 1% eye 

drops, convert to FML as 

soon as possible 

OR 

Cyclosporin 0.05% eye drops 

EUA 

Punctal Plugs, 

Lid Squeezing, 

Subconjunctival 

steroids 

(dexamethasone) 

Signs of Corneal 

Perforation 

Therapeutic 

contact lens ± 

Cynoacrylate glue 

Schedule for corneal 

transplant if indicated 

>12 years old 

Oral 

Doxycycline 

100mg BID x 

4-6 weeks 

<12 years old 

Oral Erythromycin 

(20-40 mg/kg body weight) 

4 divided doses x 1 week 

TID x 3 weeks, BID x 3 weeks  

ODx3 weeks, Alternate day x 

3 weeks 

If allergic to erythromycin, 

doxycycline 

Azithromycin 10 mg/kg/day 

for 3-5 days (200 mg/5ml 

powder for Oral Suspension) 

Flaxseed Oil (For Maintenance) 

2.5 ml (1 teaspoonful) daily (4-12 years old) 

1 Tablespoon (12-18 years old) 

2000 mg capsule OD (> 18 years old) 

↓ 

Alternate Day x 6 months 

Recurrent Chalazia 

Modified Lid Hygiene, Warm 

Compressess, Lubricants 

Topical and Systemic 

Antibiotics 

If Large, Multiple, Non-

Resolving Chalazia 

EUA 

Incision and 

Curettage/Intralesional 

Triamcinolone 
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